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· Kent and Medway Dry Eye Guidance - updated 
· Reducing ONS Starter Pack Prescriptions in Primary Care
· Prescribing of DPP-4 inhibitors (gliptins) – reminder that sitagliptin is 1st line choice
· Daridorexant for treating long-term insomnia
· Impact of C. Difficile Infections and Management Update – 2nd May 2024
· LMWH Prescribing Pathways in East Kent
· Sharps Bin Provision - Swale Borough Council
· MHRA Drug Safety Update February 2024
· Shortages Summary
· Shortage of Rasagiline 1mg tablets (March 2024)
Kent and Medway ICB Updates


[bookmark: Article1]Kent and Medway Dry Eye Guidance – updated

The Integrated Medicines Optimisation Committee (IMOC) have recently approved the updated guidance for dry eyes in adults. 
This guidance lists the approved dry eye preparations from Kent and Medway ICB and provides information on OTC and self-care prescribing. We recognise that there may be exceptions to the self-care prescribing guidelines, which are also covered in this guidance.
Please find the approved guidelines embedded below, which can now be used and shared. 
The guidelines will be uploaded to all formulary websites in due course.
        

     



[bookmark: Article2]Reducing ONS Starter Pack Prescriptions in Primary Care
[bookmark: _Hlk136958154]
Due to an increased number of ONS starter pack prescribing within primary care, we would like to remind practices that ONS samples can be ordered for free first from the following companies below:
· Foodlink Complete, Foodlink Complete Compact, Altraplen Energy, Altrajuce (Nualtra) https://nualtra.com/get-samples
· Aymes Shake, Aymes Shake Compact, Aymes Complete, Aymes Actajuce, Aymes ActaSolve Smoothie: https://aymes.com/pages/aymes-sample-service 
· Ensure Plus Milkshake, Ensure Compact, Ensure plus juce (Abbott): https://samples.nutrition.abbott/sample-order 
· Fresubin Energy, Fresubin Jucy (Fresenius Kabi): https://www.freseniuskabi.com/gb/products/fresubin-sample-form
· Fortisip bottle, Fortisip Compact, Complan Shake, Fortijuce (Nutricia): https://www.nutriciahcp.com/uploadedFiles/Main/Sub_sites/ONS_Site/ons/samples/O NS_Sample_Order_Form.pdf

Please note: This list is not exhaustive and links are correct at time of publication, for further information on samples the manufacturer should be contacted.
For further information on ONS prescribing and food first advice please refer to the Kent and Medway Guidelines on the prescribing of Oral Nutritional Supplements. 




            



[bookmark: Article3]Prescribing of DPP-4 inhibitors (gliptins) – reminder that sitagliptin is 1st line choice

Over the past year there has been an increase in the prescribing of linagliptin in primary care. It is important to note that sitagliptin, prescribed generically, is the 1st line choice in Kent and Medway for DPP-4 inhibitors (known as gliptins). Linagliptin should be reserved for patients with renal impairment and a GFR under 45ml/min. Prescribing sitagliptin generically provides a significant saving in prescribing costs compared to prescribing linagliptin.




[bookmark: Article4][bookmark: _Hlk161821863]Daridorexant for treating long-term insomnia

In October 2023 a NICE TA922 was published on Daridorexant for treating long-term insomnia. The Integrated Medicines Optimisation Committee (IMOC) have recently approved for use in Kent and Medway ICB with the following provisions:

Prescribing guidance for Daridorexant
Prior to initiation of Daridorexant patients should be screened for the following:
· Depression
· Generalised anxiety disorder
· Panic disorder
· Obsessive compulsive disorder
· Post traumatic stress disorder
· Social anxiety disorder
· Chronic Fatigue Syndrome
· Chronic Pain
· Irritable bowel syndrome

If any of the above are suspected the patient should be referred to Talking Therapies (for access to CBT) in the first instance. 
Daridorexant is recommended for treating insomnia in adults with symptoms lasting for 3 nights or more per week for at least 3 months, and whose daytime functioning is considerably affected, only if:
· cognitive behavioural therapy for insomnia (CBTi) has been tried but not worked, or 
· CBTi is not available or is unsuitable. 
The length of treatment should be as short as possible. Treatment with Daridorexant should be assessed within 3 months of starting and should be stopped in people whose long-term insomnia has not responded adequately. If treatment is continued, assess whether it is still working at regular intervals.
The initiating clinician is responsible for the 3 month assessment of efficacy. 

Contraindications:
· Hypersensitivity to any of the ingredients or excipients.
· Narcolepsy
· Concomitant use of CYP 3A4 inhibitors

Precautions include:
· Elderly- use with caution. Limited data is available in those >75 years and no data >85 years. 
· Severe obstructive sleep apnoea (OSA) and severe COPD (FEV1 < 40% of predicted)- a lack of data in this patient population.
· Pregnancy/ lactation- lack of data, seek specialist advice.
· Patients with psychiatric co-morbidities

[bookmark: Article10]Impact of C. Difficile Infections and Management Update – 2nd May 2024

The Medicines Optimisation Team would like to invite all health care professionals involved in the management of C Difficile infection to a Teams webinar on 2nd May 2024 from 1pm – 3pm. The webinar will include presentations from local and national experts in the field around the current challenges in Kent and Medway, the impact of infection on patients’ quality of life and an update on management.
Please register for the webinar here: C. Difficile webinar registration

This meeting is organised and funded by Tillotts Pharma UK.


 	



HCP Specific Newsletter Updates


[bookmark: Article5][bookmark: _Hlk161822208]LMWH Prescribing Pathways in East Kent

Agreed prescribing pathways for Enoxaparin in East Kent HCP have been published. Please find on the East Kent Primary Care Formulary website (here) . The document provides guidance on when East Kent GPs or EKHUFT should prescribe.


[bookmark: Article6]Sharps Bin Provision - Swale Borough Council

Primary care colleagues in the Swale area have recently been notified of the new process involving the collection and sharps bin. 

A reminder that as of Monday 25th March 2024, Swale Borough Council will continue to collect used sharps containers from residents as and when required, however a replacement will not be provided. 
Residents are advised to contact their GP to obtain a replacement container.

Further information can be found at: Bins, Littering and the Environment - Bins (swale.gov.uk)

National Updates



[bookmark: Article7]MHRA Drug Safety Update February 2024

The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk) . This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 

The February 2024 Drug Safety Update includes:
Codeine linctus (codeine oral solutions): reclassification to prescription-only medicine - GOV.UK (www.gov.uk)
Advice for healthcare professionals on the reclassification of codeine linctus to a prescription-only medicine (POM), following a public consultation.

Pseudoephedrine: very rare risk of posterior reversible encephalopathy syndrome (PRES) and reversible cerebral vasoconstriction syndrome (RCVS) - GOV.UK (www.gov.uk)

There have been very rare reports of posterior reversible encephalopathy syndrome (PRES) and reversible cerebral vasoconstriction syndrome (RCVS) with pseudoephedrine.

Patients and caregivers should be advised to be alert to the symptoms for PRES and RCVS, to stop the medication immediately and to seek urgent medical attention if these occur. If someone presents with symptoms of PRES or RCVS, ask about their medication history.

Letters and medicine recalls sent to healthcare professionals in January 2024 - GOV.UK (www.gov.uk)
Please follow the link in the titles above for more information and resources.


NATIONAL CAS ALERTS (National Patient Safety Alerts and CMO Messages):
The MHRA Central Alerting System alerts can be accessed at CAS - Home (mhra.gov.uk)
Valproate: important new regulatory measures for oversight of prescribing to new patients and existing female patients published 21/Feb/2024.	

The harmful effects of prenatal exposure to valproate are well documented. Following a review, the Commission on Human Medicines has recommended further restrictions to valproate use to reduce avoidable harm which were introduced by the MHRA in January.

Please follow the link in the title to see the attached letter from Chief Medical Officers across the UK regarding the recently announced sodium valproate safety measures.

Shortage of salbutamol 2.5mg/2.5ml and 5mg/2.5ml nebuliser liquid unit dose vials published 26/Feb/2024
A Medicines Supply Notification (MSN) issued on 14 February 2024, detailed a shortage of salbutamol 2.5mg/2.5ml and 5mg/2.5ml nebuliser liquid. The resolution date is to be confirmed.
The supply issues have been caused by a combination of manufacturing issues resulting in increased demand on other suppliers.

Terbutaline, salbutamol with ipratropium, and ipratropium nebuliser liquids remain available, however, they cannot support an increase in demand.

Ventolin® (salbutamol) 5mg/ml nebuliser liquid (20ml) is out of stock until mid-April 2024 and cannot support an increased demand after this date.

This National Patient Safety Alert provides further background and clinical information and actions for providers.

A Medicines Supply Notification was issued on 6 March 2024 for the shortage of salbutamol 2.5mg/2.5ml nebules. This supersedes the National Patient Safety Alert issued on 26 February 2024. Please see SPS Medicines Supply Tool.


[bookmark: Article8]Shortages Summary 
From February 2024 onwards, the monthly Medicines Optimisation newsletter will no longer contain the medicines shortages update document, which was compiled each month from the shortages listed on the SPS (Specialist Pharmacy Services) Medicines Supply tool. The information published on the SPS Medicines Supply tool is provided by DHSC and NHSEI Medicines Supply Teams and was not formally reviewed by the NHS Kent and Medway Medicines Optimisation team.
During the time that the shortages update was compiled and included in the Medicines Optimisation newsletter, practices and healthcare professionals were still encouraged to register for free access to the SPS website and to access the SPS Medicines Supply tool directly in real time, to have access to the most up-to-date and complete information and advice available. Now that the shortages update will no longer be compiled by the Medicines Optimisation team for inclusion in the newsletter, healthcare professionals will be required to access the SPS Medicines Supply tool to access information on the latest shortages. Serious Shortage Protocols (SPPs) can be found on the NHS BSA website here.

[bookmark: Article9][bookmark: _Hlk161822400]Shortage of Rasagiline 1mg tablets (March 2024)

Rasagiline is a selective irreversible MAO-B inhibitor used for the treatment of idiopathic Parkinson’s disease as monotherapy or as adjunct therapy (with levodopa) in patients with end of dose fluctuations.
In November 2023, the Department of Health and Social Care (DHSC) issued a Medicine Supply Notification for Rasagiline 1mg tablets where a re-supply date of December 2023 was given. In January 2024, the MSN was reactivated due to ongoing shortages.
To check stock availability and changes to resupply dates and updates, a Medicines Supply Tool is provided: SPS - Specialist Pharmacy Service – The first stop for professional medicines advice.

	Rasagiline tablets

		[bookmark: _Hlk157083507]Medicine
	Anticipated re-supply date

	
Rasagiline 1mg tablets
	
5th April 2024






Supply summary/ alternatives
· Rasagiline 1mg tablets are in limited supply with a full resupply date to be confirmed.
· Unlicensed supplies of rasagiline 1mg tablets may be sourced, lead times vary.
· Selegiline (Eldepryl) 5mg and 10mg tablets remain available and can support increased demand.
· Safinamide (Xadago) 50mg and 100mg tablets remain available and can support increased demand.
Actions
Primary and secondary care:
· Where practices in primary care identify patients on rasagiline, it is helpful to determine what supply they have left so arrangements can be made to put a management plan in place as soon as possible to minimise the risk of a break in treatment.
· Clinicians in secondary care should review patients admitted on rasagiline; where the hospital has no stock and the patient did not bring in their own supply, alternative management options should be considered, communicating any changes to primary care.
· Supplies of unlicensed rasagiline 1mg tablets can be sourced. Specialist teams should be consulted if this option is to be considered as it may not be viable for patients who have run out already or are low in supply due to the likely delay in obtaining these products. Contact should be made with local pharmacy teams to ensure orders are placed within appropriate time frames as lead times may vary (see supporting information below).
· Patients on rasagiline who did not tolerate or respond to selegiline may be considered for a switch to safinamide (possibly off-label use in some cases) or an alternative agent based on specialist advice.
· Where possible, reserve any remaining stock for patients taking rasagiline as monotherapy or those who cannot tolerate or did not respond to selegiline.
Where clinicians are confident to safely switch patients to an alternative therapy, they should:
· consider prescribing selegiline (Eldepryl) 5mg and 10mg tablets if not already trialled, where appropriate (see supporting information below for important safety considerations);
· counsel patients on the change to treatment and dosing, including reassurance that selegiline is a similar agent to rasagiline (see supporting information below), and advise them to report worsening of disease control, non-motor symptoms, mood, and/or side effects;
· signpost patients to Parkinson’s UK helpline for further support/information, if required;
· inform the patient’s specialist teams that treatment has been switched to selegiline; and
· liaise with the patient’s specialist team for advice on management options if there is concern whether a washout period is required, or if the above option is not appropriate, or if patients experience a deterioration in disease control or troublesome side effects after switching.
Specialist teams should:
· ensure no new patients are initiated on rasagiline 1mg tablets if supplies are unavailable; and
· support primary care clinicians seeking advice on managing the switch to alternative treatment, including provision of an individualised management plan, where required.



Specific manufacturer details are as follows:
	Manufacturer
	Drug
	Brand Name
	Stock status
	Return date/information from manufacturer

	Teva UK
	Rasagiline mesilate 1mg tablets
	Azilect
	OOS
	Forecast to return in March 2024
general.enquiries@tevauk.com


	Milpharm UK
	Rasagiline tartrate 1mg tablets
	_
	OOS
	It will be some time before the next batches become available as they are currently being brought into testing.
Earliest availability is 1st April on these batches.
customerservices.uk@aurobindo.com


	Glenmark
	Rasagiline tartrate 1mg tablets
	_
	OOS
	We have recently been advised that we are not due to have any back in until 15th March 2024. Orders UK Orders.UK@glenmarkpharma.com

	Krka UK
	Rasagiline hemitartrate 1mg tablets
	_
	
	There are supply issues with this product, however we are continually supplying Phoenix Healthcare, so they should have stock available. Alternatively, we have supplied Alliance Healthcare as well. If you have issues in obtaining the stock, please let us know. info.uk@krka.biz


	Brown & Burk UK
	Rasagiline tartrate 1mg tablets
	_
	TBC
	TBC

	Rivopharm UK
	Rasagiline tartrate 1mg tablets
	_
	TBC
	TBC






Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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KMICB Dry Eye Guidance.pdf
Kent and Medway Dry Eye Guidance m

Kent and Medway
Section 1: Treatment Pathway for Adult Patients Presenting with Dry Eye

Severe Dry Eye refer via local pathways.
For urgent cases refer via acute pathways.

* See section 7

Mild/Moderate
Sore/Tired Eyes

CONDITION SUITABLE FOR SELF CARE

AS PER GUIDANCE?
See NHSE guidance, ‘Conditions for which over the counter items

should not routinely be prescribed in primary care: Guidance for CCGs’

*See section 5 for relevant excerpts from this document - Guidance can be found in

full at: https://www.england.nhs.uk/wp-content/uploads/2018/03/otc-guidance-for-ccgs.pdf

l

Does an exception apply as per

section 5 of this guidance?

*See section 5

l l

NO YES
Suitable for NOT suitable
self-care for self-care

\lz

See Section 2: Ocular Lubricant Guidelines

v

Approved by: IMOC
Approval Date: February 2024
Review Date: February 2026



http://www.england.nhs.uk/wp-content/uploads/2018/03/otc-guidance-for-ccgs.pdf

http://www.england.nhs.uk/wp-content/uploads/2018/03/otc-guidance-for-ccgs.pdf



Section 2: Ocular Lubricant Guidelines.

For prescribing: Please prescribe product by specified brand if issuing a prescription is appropriate.
For OTC: Some suggested brands may not be stocked for OTC use.
Please recommend by generic product group (e.g., Carmellose 0.5%) & community pharmacists can advise on suitable products which can be purchased. Prices taken from Drug Tariff Aug 23.

«» = PRESERVATIVE FREE and o = PRESERVED

Mild

\ Moderate

Usually suitable for self-care unless exemptions apply see section 5

Severe

Indication

15t Hypromellose preserved/PF

15tSodium hyaluronate 0.2%

1%t Sodium hyaluronate 0.2%

o Hypromellose 0.3% eye drops
(71p/10ml; exp 28 days)

*»+ Evolve hypromellose 0.3% eye
drops
(£2.03/10ml; exp, 3 months)

o Blink Intensive Tears
(£2.97/10ml; exp 45 days)

+» Hy-opti 0.2% PF £4.78 x
12ml exp 180 days)

*¢ Hy-opti 0.2% PF (£4.78 x 12ml exp 180 days)

Severe dry eye

2" Sodium hyaluronate 0.15% with Trehalose PF

+»* Viscotears Treha Duo eye drops preservative free
(£6.29/10ml; exp 6 months)

Severe dry eye with corneal damage

3rd Sodium Carboxymethylcellulose

¢ VisuXL Gel (£7.49/10ml; exp 6 months)

Severe dry eye, foreign body trauma, alterations in the continuity of the
corneal and conjunctival surfaces after refractive corneal surgery and corneal
transplant and alteration of ocular surface related to metabolic disorders.

(£2.87/10g; exp 3 months)

3 Polyvinyl alcohol 1.4%

o Sno Tears 1.4% eyedrops
(£1.06/10ml; exp, 28 days)

months)

2" Carbomer 0.2% PF 2" Carmellose 0.5% PF Acetylcysteine
+» Evolve Carbomer 980 0.2% eye | +* Vizcellose 0.5% eye drops o ILUBE 5% (£59.99/10ml; exp 28 days)
drops (£2.88/10ml; exp 3

Initiated by a specialist for dry eye syndromes associated with deficient tear
secretion, impaired or abnormal mucus production.

Perfluorohexyloctane and Propylene glycol

o Systane Balance® (Propylene glycol 0.6%)
(£7.68/10ml; exp 6 months)

+»* EvoTears® (Perfluorohexyloctane 100%)
(£9.95/3ml; exp 6 months)

Initiated by a specialist in dry eye with Meibomian Gland Dysfunction.

Ciclosporin

o lkervis® (£72.00/UDV; exp single use)

Initiated by a specialist in corneal disease only.
Severe keratitis in dry eye disease that has not responded to treatment with
tear substitutes.

Night time formulation

(£2.38/5g; exp 3 months)

%+ = PRESERVATIVE FREE and o = PRESERVED ‘

Approved by: IMOC
Approval Date: February 2024
Review Date: February 2026

Paraffin based eye ointments PF
* Hydramed® night eye ointment






w

. Guidance notes

e  Optometrists and dispensing opticians may recommend formulary items to be prescribed from column 1 or 2
from the formulary ONLY if exemptions in section 5 apply; OR recommend that they are purchased by the
patient. Non-formulary items should not be prescribed or be recommended to be prescribed for dry eye in
primary care.

e All dry eye syndrome treatments should be offered in conjunction with advice on appropriate self-
management (advice link )

o Eye hygiene and eye compression can reduce dry eye symptoms.
o Consider precipitating or environmental factors before prescribing/recommending e.g., allergy,
medications, long sessions of “screen time”, smoking, extended contact lens use.

e Patients' expectations are to be managed from the outset to prevent patients potentially returning for second
appointments expecting prescriptions.

e Check compliance. Keep reminding patients to use their eye drops regularly.

e There is no evidence to support that any one ocular lubricant is superior to another; least costly options have
been chosen in this guideline. Ocular lubricants should be prescribed by BRAND where stated to ensure the
least costly preparations are used.

e Finding an effective treatment can vary between patients. Try at least two products from each section for 6
to 8 weeks before stepping up to the next severity level.

e  Paraffin based products are flammable. Care should be taken to avoid burns e.g., smoking, close contact with
naked flames.

e If dry eye products are used in conjunction with other eye preparations, a time interval of at least 5 minutes
between applications should be advised, with the more viscous product being applied last. Patients should
consult product literature as times may vary.

e  For patients who are already being prescribed OTC products: a review should be undertaken at the next
review appointment to ensure adherence, whether they are still required and whether a prescription is still
appropriate.

e Unit dose vials (UDVs) are not considered as preferred preparations and should only be considered if there
is no alternative, when the patient finds it difficult to use a device (e.g., arthritis in hand or tremor) or in
hospital inpatient settings.

o  EXPIRY DATES:

o As aguide, frequency 26 x daily - no need for a product with > 28 days expiry. Between 2 - 5 x
daily — a product with a 3-month expiry is usually cost-effective. If once daily, consider
prescribing a product with 6-month expiry. (Based on 200 drops/10ml bottle - note some
products may have > 200 drops/10ml).

o Single use unit dose vials (UDVs) should be discarded after each use unless otherwise specified by
the manufacturer. A single UDV contains sufficient quantity for administration into both eyes.

Over the counter OTC

Optometrists & Pharmacists can provide advice on product choice to be bought OTC.

Simple dry eye can be managed by directing the patient to self-care and to purchase dry eye lubricants

over—the-counter. This includes for tired eyes, hay fever symptoms, contact lens wearers, visual display

screen users, and age-related dry eyes.

KMICB support the prescribing of dry eye lubrications for new patients ONLY where the use of dry eye

lubrication is essential to preserve sight function for the following patients:

e Severe ocular surface disease (OSD) caused by the following conditions: Sjogren’s syndrome, auto
immune disease (e.g. Rheumatoid arthritis, ulcerative keratitis), neurotrophic cornea

¢ Previous corneal conditions, recurrent corneal erosions, corneal injury

e Lid abnormalities (ectropion, entropion or reduced lid laxity where corrective surgery is not
undertaken)

¢ Other causes ocular surface inflammation such as atopic keratoconjunctivitis and severe Meibomian

gland dysfunction.

For existing patients discuss ongoing prescribing at the next clinical review.
Simple dry eye is an uncomplicated condition which can be managed without medical intervention.
Patients should be directed to self-care.

Preservatives

e Preservative free preparations are appropriate for patients with:
o true preservative allergy
o evidence of epithelial toxicity from preservatives
o prolonged, frequent use (e.g. daily frequency of administration greater than 6 times a day
for longer than 3 months)
o chronic eye conditions requiring multiple, preserved topical medications
o soft or hybrid contact lens wearers
e Preservative free in the eye (PFE) formulations contain ‘disappearing’ preservatives which are
present in the bottle but degrade on instillation. In severe dry eye, they may not totally degrade due
to a decrease in tear volume and may be irritating.
e Eye ointments are used for local treatment of lids, for prolonged treatment at night and to reduce
number of drops given. Use drops first before ointment if both are prescribed to be used together.
e If putting in more than one drop or more than one type of eye drop, patients should wait 5 minutes
before putting the next drop in. This will stop the first drop from being washed out by the second
drop before it has had time to work.

Approved by: IMOC
Approval Date: February 2024
Review Date: February 2026




https://www.rcophth.ac.uk/wp-content/uploads/2020/05/Understanding-Dry-Eye_2017.pdf



4. When to refer to secondary care
e Ifthereis an underlying condition (suspected or known) that can cause dry eyes, consider referral
for specialist assessment.

¢ Red Flag symptoms:
o One eye affected much more than the other
o Additional dry mouth and other mucosal tissues
o Systemic conditions such as allergy, connective tissue disorders or cancer
treatment
Symptoms including pain, foreign body sensation or photophobia
Short-term symptoms with a sudden onset
Reduction of vision that doesn’t return after each blink
Stickiness, crusting discharge of the eye
Marked redness of the eye
Unsuccessful treatment attempts with 3 products recommended in this guideline
Signs of ulcers or corneal damage
Regular attendance to A&E for eye associated problems
Significant pain/soreness on waking with recent history of injury

O O 0O O O 0O O O ©°

Urgent referral to an ophthalmologist is required for children with any corneal change (e.g.,
staining or vascularisation). Apply a lower threshold for obtaining specialist advice for younger
people.

Approved by: IMOC
Approval Date: February 2024
Review Date: February 2026





5. General exceptions that apply to the recommendation to self-care

There are however, certain scenarios where patients should continue to have
their treatments prescribed and these are outlined below:

e Patients prescribed an OTC treatment for a long-term condition (e.g. regular
pain relief for chronic arthritis or treatments for inflammatory bowel disease).

e For the treatment of more complex forms of minor illnesses (e.g.,
severe migraines that are unresponsive to over-the-counter
medicines).

e For those patients that have symptoms that suggest the condition is not
minor (i.e., those with red flag symptoms, for example, indigestion with very
bad pain.)

e Treatment for complex patients (e.g., immunosuppressed patients).

e Patients on prescription only treatments.

e Patients prescribed OTC products to treat an adverse effect or symptom of a
more complex illness and/or prescription only medications should continue
to have these products prescribed on the NHS.

e Circumstances where the product licence doesn’t allow the product to be sold
over the counter to certain groups of patients. This may vary by medicine, but
could include babies, children and/or women who are pregnant or breast-
feeding. Community Pharmacists will be aware of what these are and can
advise accordingly.

e Patients with a minor condition suitable for self-care that has not
responded sufficiently to treatment with an OTC product.

e Patients where the clinician considers that the presenting symptom is due to
a condition that would not be considered a minor condition.

e Circumstances where the prescriber believes that in their clinical judgement,
exceptional circumstances exist that warrant deviation from the
recommendation to self-care.

Individual patients where the clinician considers that their ability to self-manage is

compromised as a consequence of medical, mental health or significant social

vulnerability to the extent that their health and/or wellbeing could be adversely
affected, if reliant on self-care. To note that being exempt from paying a prescription
charge does not automatically warrant an exception to the guidance. should also be
given to safeguarding issues.

6. Local referral to community pharmacies to receive a CPCS
consultation for minor illness.
Minor conditions of the eye: red or irritable, sticky or watery and minor eyelid

problems can be triaged to the community pharmacy via the CPCS referral
pathway where this is available. More information can be found at:
https://www.england.nhs.uk/primary-care/pharmacy/community-pharmacist-

consultation-service/referring-minor-illness-patients-to-a-community-

pharmacist/

Optometrists can also signpost to the community pharmacies for minor eye
conditions with recommendations of suitable products to purchase.

Approved by: IMOC
Approval Date: February 2024
Review Date: February 2026

7. Local referrals for dry eye -routine and urgent

Local community pathway ophthalmology information can be found on the
website of Primary Eyecare (Kent and Medway) Ltd available from:
https://pekm.co.uk/

Rapid Access and ophthalmic trauma cases should be sent to hospital via the
usual rapid access and emergency pathways.

Arrange same day assessment by ophthalmology if the person is suspected of
having a serious and potentially sight-threatening eye condition such as acute
glaucoma, keratitis, iritis or corneal ulcer.

Arrange referral to ophthalmology or the appropriate medical speciality (with
urgency depending on clinical judgement) if the person:
e Is suspected of having an underlying systemic condition such as
Sjogren’s syndrome.
e Has persistent symptoms that do not respond to underlying systemic
condition after 12 weeks.
e Has abnormal lid anatomy or function.
e Discuss with, or refer to, ophthalmology (with urgency depending on
clinical judgement) if uncertain of diagnosis.
e Has persistent or worsening symptoms, despite compliance with
recommended treatment regime.




https://www.england.nhs.uk/primary-care/pharmacy/community-pharmacist-consultation-service/referring-minor-illness-patients-to-a-community-pharmacist/

https://www.england.nhs.uk/primary-care/pharmacy/community-pharmacist-consultation-service/referring-minor-illness-patients-to-a-community-pharmacist/

https://www.england.nhs.uk/primary-care/pharmacy/community-pharmacist-consultation-service/referring-minor-illness-patients-to-a-community-pharmacist/

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fpekm.co.uk%2F&data=05%7C01%7Cp.khaira1%40nhs.net%7Cd04ca4fa2aa64732c11408dbe6a80419%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638357381526349279%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=vBuc3IU8zyCQN8QeND95t3BTepu%2FBiJ80jhw%2Bbs92%2Bs%3D&reserved=0



8. Resources & Aids for patients:

e Understanding Dry Eye Leaflet -
Understanding series — Dry eye
(rcophth.ac.uk)

e NHSHealth A to Z Dry Eyes -
https://www.nhs.uk/conditions/dry-eyes/

e Compliance aids: Know Your Drops | Moorfields Eye
Hospital NHS Foundation Trust

e Arange of Eye drop dispenser aids are available via FP10
(ComplEye, Opticare, Opticare Arthro 5, Opticare Arthro
10)
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		3.  Guidance notes

		 EXPIRY DATES:



		• Severe ocular surface disease (OSD) caused by the following conditions: Sjögren’s syndrome, auto immune disease (e.g. Rheumatoid arthritis, ulcerative keratitis), neurotrophic cornea 

		• Previous corneal conditions, recurrent corneal erosions, corneal injury 

		• Lid abnormalities (ectropion, entropion or reduced lid laxity where corrective surgery is not undertaken) 

		 Understanding Dry Eye Leaflet - Understanding series – Dry eye (rcophth.ac.uk)
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Prescribing Oral Nutritional Supplements (ONS) Quick Reference Guide

STEP 1: Assess nutritional risk

BMI Weight loss Acute illness
>20 score 0 (in past 3-6months) AND has had or
18.5-20 score 1 <5% score 0 likely to be no nutritional
<18.5 score 2 5-10% score 1 intake for more than 5
>10% score 2 days, score 2

Total score 0 to 6

MUST score 0 MUST score 1 MUST score 2 or more
Low risk Medium risk High risk
» Consider dietary advice if * Follow Steps 2, 3 and 4 » Refer to dietician
needed. * If ONS is considered, * Follow
» Consider Step 2 to prevent advise OTC purchase. Steps 2,3,4and 5
potential malnutrition. * Check ACBS criteria
* Re-check MUST annually, (below) before considering

or monthly if in care home. ONS in the interim.

STEP 2: Assess cause of (or potential for) malnutrition (examples below)

¢ Ability to chew, dental or swallowing issues ¢  Medical prognosis
¢ Impact of medication ¢ Environmental and social issues
¢ Physical disability, impairment or symptoms ¢  Psychological issues
e.g. pain, vomiting, constipation, diarrhoea lo Substance or alcohol misuse
STEP 3: Set treatment goal (examples below)
e Target weight or target weight gain or target ¢ Weight maintenance where weight gain is
BMI over a period of time unrealistic or undesirable
¢ Wound or pressure ulcer healing if relevant ¢ Falls prevention or improved activities of daily
¢ Reduced infections ; living

STEP 4: Offer Food First Advice

* Increase calories and protein in everyday foods ® Care home should provide fortified food,
e Assess progress and review in one month snacks, homemade milkshakes/smoothies. Use

; fortifying food care plan.

STEP 5: Prescribing ONS

* Consider if MUST score = 2 *  ONS should be prescribed twice daily

® Check patient meets ACBS criteria * For sip feeds initiate with starter packs to
(If ACBS criteria not met then suggest identify preferences and any intolerances.
homemade food/drinks or buy ONS over the *  Prescribe as acute prescription.
counter) Avoid adding to repeat template unless a

* Follow the Kent and Medway Guidelines for reminder is added to review the patient.
prescribing ONS in adults and the *  Continue to encourage dietary intake.

recommended products list.

. . .
1%t line — powdered products Ensure review date/reminder and care plan are

in place. Ideally review within 3 months.

2" line — oral sip feeds ;
STEP 6: Reviewing and deprescribing ONS
* Ideally review within 3 months of initiation * Revisit dietary advice.
® This should form part of the general medication * Remove ONS product from repeat.
review for the patient. e If ONS should continue,
* Check the ONS care plan and individualised - Ensure ACBS criteria still met
target. - Check there is a review date/reminder for
* Recalculate MUST score if needed. patient. Approved by:
IMOC
ACBS criteria: Approval Date:
=Short bowel syndrome =Intractable malabsorption Aug 2023
*Pre-operative preparation of undernourished patients =Proven IBD=Post-total gastrectomy Review Date:

=Dysphagia *Bowel fistulae =Disease related malnutrition Aug 2025
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Oral Nutritional Supplement (ONS) Formulary Product Guide

ONS should only be prescribed to patients where a ‘food first’ approach has failed and who meet at
least one of the Advisory Committee on Borderline Substances (ACBS) criteria.

See full guideline.

This list contains recommendations of ONS for use in primary care, ONS not listed on this guidance
should only be prescribed if recommended by a dietitian following assessment. Please seek dietetic

These should be mixed to manufacturer’s instructions. These products are not suitable as sole source of

advice for ONS prescribing in line with dysphagia recommendations

FIRST LINE — Powdered ONS

nutrition and should not be administered via a feeding tube.

Type of Product Name Flavours Energy/ Protein/ Unit Pack Volume/packs to
Product Available serve serve Size Size prescribe for 28
days

Milk Aymes Shake Banana, 383kcal 19g 57g 399g 57g Twice daily for

Based* (mixed with 200ml | chocolate, 28 days

PREFERRED | full fat milk) strawberry, Total Volume 3192¢g
vanilla, neutral No. of packs: 8x399g

Milk Ensure Shake Banana, 386kcal 17g 57g 399¢g 57g Twice daily for

Based* (mixed with 200ml | Chocolate 28 days

PREFERRED | full fat milk) Strawberry, Total Volume 3192¢g
Vanilla No. of packs: 8x399g

Milk Foodlink Complete | Banana, 383kcal 19g 57g 399¢g 57g Twice daily for

Based* (mixed with 200ml | chocolate, 28 days

PREFERRED | full fat milk) strawberry, Total Volume 3192g
vanilla, neutral No. of packs: 8x399g

Milk Complan® Shake Banana, 380kcal l6g 57g 399g 57g Twice daily for

Based* (mixed with 200ml | Chocolate, 28 days

PREFERRED | full fat milk) Strawberry, Total Volume 3192g
Vanilla, No. of packs: 8x399g
Original

Compact Aymes Shake Banana, 319kcal 12.4g 57g 399¢g 57g Twice daily for

HoEx Compact (mixed chocolate, 28 days

(low with 100ml full fat strawberry, Total Volume 3192¢g

volume) milk) vanilla, neutral No. of packs: 8x399g

Compact Foodlink Complete | Banana, 318kcal 15g 57g 399g 57g Twice daily for

wkx Compact (mixed chocolate, 28 days

(low with 100ml full fat strawberry, Total Volume 3192¢g

volume) milk) vanilla, neutral No. of packs: 8x399g

Juice/Fruit | Aymes ActaSolve Mango, Peach, | 298kcal 11g 66g 462g 66g Twice daily for

based** Smoothie (mixed Pineapple, 28 days Total

(vegan, low | with 150ml water) Strawberry & Volume 3696g No.

lactose) cranberry of packs: 8x462g

Contraindications: dysphagia e limited dexterity & inability to prepare ¢ cow’s milk allergy or intolerance (check company

allergen information) e under 6 years ® galactosaemia ¢ requires thickened fluids ¢ not suitable for enteral feeding tubes ¢

patients with renal disease should be assessed by a dietitian prior to prescribing a powder ONS or OTC supplements

Aymes ActaSolve Smoothie: Plant based protein as per Aymes. Lactose Powdered products that contain milk powder as an

ingredient will contain a small amount of lactose that is inherent to the milk-based ingredient.

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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SECOND LINE - Liquid (Ready to drink) ONS

Prescribe only if patient is likely to have difficulty preparing powdered ONS or has tried and not tolerated at
least 2 different powdered ONS products or has clinical contraindications to powdered ONS.

Milkshake style is the preferred choice - if patient can tolerate milky drinks. Suitable for people with diabetes.

If patient cannot tolerate milky drinks, prescribe Juice style (these may contain less protein and calories than
milk based ONS). Caution: patients with diabetes should not routinely be prescribed fruit juice based ONS due
to their higher glycaemic index. If prescribed, blood glucose levels will need monitoring with possible changes

required to medication.

Type of Product Name | Flavours Available Energy/ | Protein/ | Unit Pack Volume/packs to
Product serve serve Size Size prescribe for 28 days
Milkshake | Aymes Vanilla, Strawberry, 300kcal | 12g 200ml | 800ml | 200ml Twice daily for 28
Style Complete Banana, days

Chocolate Total Volume: 11,200ml

No. of packs: 14x800ml

Milkshake Ensure Plus Banana, Chocolate, 300kcal | 13g 200ml | 800ml | 200ml Twice daily for 28
Style Coffee, days

Fruits of the forest, Total Volume: 11,200ml

Neutral, No. of packs: 14x800ml

Peach, Raspberry,
Strawberry, Vanilla

Milkshake Fortisip Bottle Banana, chocolate, 300kcal | 12g 200ml | 800ml | 200ml Twice daily for 28
Style Strawberry, Vanilla, days
Neutral, Total Volume: 11,200ml
Orange, Caramel, No. of packs: 14x800ml
Tropical
Milkshake | Altraplen Banana, Chocolate, 300kcal | 12g 200ml | 800ml | 200ml Twice daily for 28
Style Energy Strawberry, Vanilla days

Total Volume: 11,200ml
No. of packs: 14x800ml

Milkshake Fresubin Banana, Blackcurrant, 300kcal | 11g 200ml | 800ml | 200ml Twice daily for 28
Style Energy Cappuccino, days
Chocolate*, Total Volume: 11,200ml
Lemon, Neutral, No. of packs: 14x800ml
Strawberry,
Tropical fruits, Vanilla
Milkshake | Altraplen Banana, Hazel 300kcal | 12g 125ml | 500ml | 125ml Twice daily for 28
Style Compact chocolate, days
Compact Strawberry, Vanilla Total Volume: 7000ml
(low No. of packs: 14x500ml
volume)
Milkshake Ensure Banana, Café late, 300kcal | 13g 125ml | 500ml | 125ml Twice daily for 28
Style Compact Strawberry, Vanilla days
Compact Total Volume: 7000ml
(low No. of packs: 14x500ml
volume)
Milkshake | Fortisip Banana, chocolate, 300kcal | 12g 125ml | 500ml | 125ml Twice daily for 28
Style Compact strawberry, days
Compact vanilla, fruits of Total Volume: 7000ml
(low the forest, apricot, No. of packs: 14x500ml
volume) mocha

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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Type of Product Name Flavours Available Energy/ | Protein/ | Unit Pack Volume/packs to
Product serve serve Size Size prescribe for 28 days
Juice Style | Altrajuce Apple, blackcurrant, 300kcal | 7.8g 200ml | 800ml 200ml Twice daily for 28
orange, days
strawberry Total Volume: 11,200ml
No. of packs: 14x800ml
Juice Style | Aymes Actajuce | Apple, Orange, 300kcal | 11g 200ml | 800ml 200ml Twice daily for 28
Cranberry days
& Raspberry, Mango Total Volume: 11,200ml
& No. of packs: 14x800ml
Passionfruit
Juice Style | Ensure Plus Apple, Fruit punch, 330kcal | 11g 220ml 1100ml 220ml twice daily for 28
Juce Lemon days
& lime, Orange, Total volume: 12320ml
Peach, No of packs: 11 x 220ml
Strawberry
Juice Style | Fresubin Jucy Apple, Orange, 300kcal | 8g 200m! | 800ml 200ml Twice daily for 28
Drink Pineapple, days
Blackcurrant, Cherry Total Volume: 11,200ml
No. of packs: 14x800ml
Juice Style | Fortijuce Strawberry, Apple, 300kcal | 8g 200ml | 800ml 200ml Twice daily for 28

Orange,

Forest fruits, Lemon,
Tropical,
Blackcurrant

days
Total Volume: 11,200ml
No. of packs: 14x800ml

Special consideration need to be taken when prescribing ONS in certain patients (patients discharged from
hospital, nursing/care home patients, substance misuse, renal, oncology, diabetes, palliative care) further
information can be found in the full guideline.

For allergen advice on all products listed above please refer to the manufacturer for the latest information.

Adapted from South East London Integrated Medicines Optimisation Committee (SEL IMOC).

Approved by: IMOC

Approval Date: August 2023

Review Date: August 2025
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Aim

This guideline has been designed to support primary care prescribers (including clinicians in
General Practice and community dietitians) initiating oral nutrition support for adults within
Kent and Medway. It includes instructions on how to initiate patients on Oral Nutritional
Supplements (ONS) following the use of the Malnutrition Universal Screening Tool (MUST)
in patients where dietary interventions have failed (food first approach). The guidelines
support national guidance from NICE and other health organisations. Adults with swallowing
difficulties should be referred to the speech and language therapists — the advice in these
guidelines may not be appropriate for these patients.

Scope

The guidelines are intended to provide information on current best practice, ensure cost
effective prescribing and a consistent approach by primary care clinicians, across Kent and
Medway in the management of malnutrition in adults. The guidelines are designed for use by
general practitioners (GPs), medicines optimisation teams, dietitians, district nurses, practice
nurses, pharmacists, care home staff and other community health care professionals.

The guidelines advise on the 6 steps to appropriate prescribing of ONS:

STEP 1 - who is at risk of malnutrition

STEP 2 - assessing underlying causes of malnutrition

STEP 3 - setting a treatment goal

STEP 4 - food first advice and over the counter products or homemade fortified drinks
STEP 5 - initiating prescribing of ONS — ensuring patients meet ACBS criteria, which
products to prescribe, how much to prescribe

STEP 6 - reviewing and discontinuing prescriptions

Malnutrition Universal Screening Tool (MUST)

The Malnutrition Universal Screening Tool (MUST) is the validated, NICE approved tool for
identifying patients deemed to be at nutritional risk. It is used throughout the NHS in primary
and secondary care. It was developed by a multi-disciplinary group of healthcare
professionals. It includes appropriate care plans and so can influence clinical outcomes.

Refer to Appendix 1 for ONS Quick Reference Guide which includes MUST scoring and
step-by-step guidance on helping your patient. This is based on the BAPEN MUST flowchart
http://www.bapen.org.uk/screening-for-malnutrition/must/must-toolkit/the-must-itself

Step 1 — Identification of Nutritional Risk

NICE Clinical Guideline 32, Nutritional Support in Adults, suggests the following criteria are
used to identify those who are malnourished or at nutritional risk:

| Malnourished | At risk of malnutrition

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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e Body mass index (BMI) less than e Those who have eaten little or nothing for
18.5kg/m? more than 5 days and/or likely to eat little
¢ Unintentional weight loss more than 10% or nothing for next 5 days or more
in the past 3-6 months e Those who have poor absorptive
e BMI less than 20kg/m? and an capacity or high nutrient losses or
unintentional weight loss more than 5% increased nutritional needs e.g. from
in the past 3-6 months catabolism.

The MUST score should be used to assess the level of malnutrition risk.

MUST score

0 = low risk

1 = medium risk

2 or more = high risk

A score of 2 or more indicates the need to refer to dietitian.

Referral to the dietetic service
The following patients are at risk of developing re-feeding problems and should be referred
to the dietetic service without delay:
Any of the following
o Patients with a BMI of less than 16kg/m?
¢ have had little or no nutritional intake for more than 10 days
e have unintentionally lost more than 15% body weight within the last 3-6 months,
except patients at the end of their lives
Or two or more of the following
BMI less than 18.5kg/m?
Unintentional weight loss more than 10% within last 3-6 months
Little or no nutritional intake for more than 5 days
History of alcohol abuse or drugs including insulin, chemotherapy, antacids or
diuretics.
In addition to note:
e Patients for whom supplements are a sole source of nutrition should also be referred
to dietetic services without delay.
e Those with MUST score of 3 or more and BMI of less than 18.5kg/m2 , and those
with pressure ulcers grade 3 or 4 should be referred to the dietetic service, but can
be offered food first advice as outlined in Step 4.

Step 2 - Assessment of causes of malnutrition

Once nutritional risk has been established, the underlying cause and treatment options
should be assessed, and appropriate action taken.

Consider:

o Ability to chew, dental or swallowing issues

¢ Impact of medication

¢ Physical disability, impairment or symptoms e.g. pain, vomiting, constipation, diarrhoea
¢ Medical prognosis

e Environmental and social issues

¢ Psychological issues

e Substance or alcohol misuse

Review the treatment plan in respect of these issues and if needed make appropriate
referrals (including social prescribing).

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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Step 3 - Setting a treatment goal

Clear treatment goals and a care plan should be agreed with patients and/or their carer.
Treatment goals should be documented on the patient record and should include the aim of
the nutritional support, timescale, and be realistic and measurable.

This could include:

Target weight or target weight gain or target BMI over a period of time

Wound or pressure ulcer healing if relevant

Weight maintenance where weight gain is unrealistic or undesirable

Falls prevention or improved activities of daily living

Reduced infections

Step 4 - Offering Food First Advice

Oral nutritional supplements (ONS) should not be used alone as first line treatment for those
who do not meet ACBS criteria or MUST score is less than 2.

A ‘food first’ approach should be used initially for 1 month. This means offering advice on
food fortification to increase calories and protein in everyday foods. Additional snacks will be
needed to meet requirements for those with a small appetite.

More information can be found in Appendix 2 “Your guide to making the most of your food —
advice for patients and carers’, and ‘Recipes for Fortified Drinks and Foods’ can be found
online. These leaflets can be offered to patients (including those in care homes) and their
carers or relatives.

Resources can be found at:
https://www.bapen.org.uk/nutrition-support/nutrition-by-mouth/food-first-food-enrichment
https://www.malnutritionpathway.co.uk/dietary

Leaflets for patients/carers:

Eating Well https://www.malnutritionpathway.co.uk/library/pleaflet green.pdf
Guide to Making the Most of Your Food
https://www.malnutritionpathway.co.uk/library/pleaflet yellow.pdf

Patients who do not meet ACBS prescribing criteria can be advised to purchase ONS
products over the counter or prepare homemade nourishing drinks. Patients should be
reviewed one month after being offered this advice to assess the progress with a ‘food first’
approach. If there is a positive change towards meeting goals, the changes should be
encouraged and maintained, and a further review arranged until goals are met.

Care homes

Care homes are required to provide adequate nutrition and hydration for all residents
including those requiring fortified foods and snacks. Care homes should be able to prepare
homemade milkshakes and smoothies, which should negate the need to prescribe ONS in
the majority of cases. The following resources should be referred to:
https://www.malnutritionpathway.co.uk/library/care _homes.pdf

In addition, for patients in care homes, food fortifying care plans can be inserted into the
individual’s care plan to instruct staff regarding food fortification.
For further resources on food fortification please refer to the following:

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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https://www.bapen.org.uk/nutrition-support/nutrition-by-mouth/food-first-food-enrichment
‘High Protein Care Plan for Wound Healing’ which also contains advice for
vegans/vegetarians https://www.malnutritionpathway.co.uk/library/proteinideas.pdf
KCHFT leaflet https://www.kentcht.nhs.uk/leaflet/food-first-for-care-homes/

Step 5- Prescribing ONS

If a food first’ approach has failed to achieve a positive change towards meeting goals after
at least one month, consider prescribing first line ONS in addition to the ‘food first’ changes
which should be maintained.

Prescribing of ONS can be considered for patients with MUST score of two or more if
deemed necessary whilst awaiting dietitian review. All patients being considered for ONS
prescribing must be referred to a dietitian. An ONS care plan (Appendix 3) must be
completed with a copy sent to the dietitian for their input and further update.

Patients must meet at least one of the ACBS criteria below to be eligible for
prescribed ONS:

e Short bowel syndrome

e Intractable malabsorption

¢ Pre-operative preparation of patients who are undernourished
¢ Proven inflammatory bowel disease

e Following total gastrectomy

¢ Dysphagia

¢ Bowel fistulae

¢ Disease related malnutrition

In addition, some specialist supplements and food products are prescribable for those
receiving continuous ambulatory dialysis (CAPD) and haemodialysis, or are specifically
prescribable for individual conditions. These products would normally be requested by a
dietitian and should not be routinely started in primary care.

Starting prescriptions:

¢ To maximise their effectiveness and avoid spoiling appetite, patients should be
advised to take ONS between or after meals and not before meals or as a meal
replacement.

¢ Consider using a direct to patient sample service to trial products and flavours and
avoid waste (see Appendix 4 Ordering ONS samples online) — this is an alternative to
prescribing a starter pack.

¢ Avoid prescribing starter packs of powdered ONS as they often contain a shaker
device which makes them more costly.

¢ Avoid adding prescriptions for ONS to the repeat template unless a short review date
is included to ensure review against goals. Add a prompt/reminder on patient’s
records to ensure there is follow up of the ONS.

o ‘Compact style’ ONS should not be prescribed without consideration of the patient’s
overall fluid balance and risk of dehydration.

¢ Avoid low calorie ONS as these are not cost-effective and not recommended.

e To be clinically effective it is recommended that ONS are prescribed twice daily (BD).
This ensures that calorie and protein intake is sufficient to achieve weight gain.

e Ensure dosage instructions are included when prescribing.
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Oral Nutritional Supplements to be prescribed in primary care can be found in the Formulary
Product Guide (Appendix 5). This is also available as a standalone guide.

Please ensure an ONS Care Plan for each patient is completed on first initiation of ONS in
primary care. Template care plan can be found in Appendix 3.

Continuation of ONS on prescriptions must not be considered unless patient still meets
ACBS criteria and MUST score.

Useful leaflet for patients/carers on ONS:
https://www.malnutritionpathway.co.uk/library/pleaflet red.pdf
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Powdered ONS to be prescribed initially unless contraindicated

Contraindications of Powdered ONS

Clinical contraindication

Clinical Reason

Action

1. Dexterity & cognition
problems

Assess ability of patient or
carers to use a shaker device.
Patient will not be able to
prepare the product. This rule
does not apply to care homes
where staff can assist with
preparation.

Prescribe liquid ready to drink
ONS for those who live alone
& have no assistance in
preparing food. Consider
social prescribing.

If a patient is living in a
nursing/care home or with
carers to support consider
prescribing powdered ONS

2. High and unstable blood
sugars

Due to the carbohydrate
content

A diabetes nurse specialist
should review the patient’s
medication considering low
nutritional intake & adjust
medication accordingly.
Prescribe Fortisip Bottle®
(lower glycaemic effect than
the regular 1.5kcal ONS
options)

3. Tube fed

Powder is inappropriate for
patients who are tube fed

Local dietitian from the Home
Enteral Nutrition (HEN team)
will guide you on the correct
product.

4. Renal disease

This product should not be
used in Chronic Kidney
Disease (CKD) Stage 4 and 5
or in dialysis. Due to the
phosphate & potassium levels
if the patient is on electrolyte
restrictions.

If a renal dietitian is not
involved in the patients care,
refer to local dietitian/renal
dietitian. Fluid restrictions may
be in place; follow advice as
per renal dietitian.

5. Lactose intolerance

Due to the milk content

Prescribe first line Aymes
ActaSolve smoothie
(powdered product — low
lactose) if not tolerated Ensure
Plus (clinically lactose free) or
Fortisip Bottle® (clinically
lactose free) Always check
with manufacturer for the
latest information on allergens.

COVID-19 or other disease

Please note COVID-19 is not listed as an ACBS criteria and therefore patients suffering or
recovering from COVID-19 should not be prescribed an oral nutritional supplement unless
they have a MUST score of 2 or more and meet the ACBS criteria for prescribing.

Please note: Each 1st line preparation when made have very different tastes and
consistencies. A patient should try at least two 1st line preparations before moving

onto 2nd line alternatives.
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Step 6 - Review and discontinuation of ONS

Review of ONS

Patients on ONS should be reviewed regularly, ideally every 1-3 months depending on
severity of malnutrition, to assess progress towards goals and whether there is a continued
need for ONS on prescription. When a routine medication/annual review is due, the ONS
prescribed should also be reviewed.

The original care plan should be reviewed, if no care plan then reassess as below.

The following parameters should be monitored:

¢ Weight/BMI/wound healing depending on goal set — if unable to weigh patient, record other
measures to assess if weight has changed e.g. mid-upper arm circumference,
clothes/rings/watch looser or tighter, visual assessment

¢ Changes in food intake and fluid intake especially if prescribed a ‘compact style’ ONS

e Compliance with ONS and stock levels at home/care home. When conducting general
medication reviews, ONS should be included as above.

It is important to ensure that patients started on ONS are reviewed before the next
prescription is issued to ensure progress towards goals. If there is improvement, continue
ONS. Practices must ensure follow up of patients on ONS.

Once goals have been achieved ONS should be withdrawn in a step wise manneri.e. if a
patient is prescribed 2 ONS per day, advise reduction to one per day for month then
discontinue.

Discontinuation of ONS

Oral Nutritional Supplements can be discontinued by clinicians if all of the following
criteria are met:

¢ Food and fluid intake are satisfactory i.e. patient is eating more than half of their meals
and managing to drink an adequate amount of fluid (8 cups per day) AND

e The Body Mass Index is above 18.5kg/m? AND

e The patient has maintained their current weight for the last 2 months or is gaining weight.

When treatment goals are met, prescriptions should be discontinued.

Ideally, review one month after discontinuation of ONS to ensure that there is no recurrence
of the precipitating problem.

If the patient no longer meets ACBS criteria, or goals are met, but still wishes to take ONS,
suggest over the counter products e.g. Aymes®, Meritene®, Complan® or Nurishment®.

If necessary re-assess using MUST tool

Patients discharged from hospital

Review actions from discharge notification or eDN and ensure follow up review. A care plan
should have been included at the point of discharge — if a care plan has not been included
then the above steps to review the patient should be followed.

Consider also the following:

- On discharge, the patient’s appetite and food intake may improve.

- Ensure care plan available otherwise reassess MUST score and post-discharge nutritional
status for ONS need.

- Switch to an equivalent formulary product if patient still requires ONS.
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Continuation of ONS on prescriptions must not be considered unless patient still meets
ACBS criteria and MUST score of 2 or more.

Prescribing ONS in patients with special considerations

Please note: The following list of special considerations is not exhaustive. Advice for
management of patients with other special considerations not included in this document
should be sought from the local community dietitians. Contact details can be found in at the
end of this guideline. The ACBS criteria still apply.

Patients with certain special considerations must be referred to dietitians.

Substance misuse
Patients who are substance misusers should not routinely be prescribed ONS unless they
are at malnutrition risk or are malnourished, please treat as outlined in the above steps.

Oncology

Patients with cancer requiring ONS should be referred to the local dietetic service or
specialist dietitian from oncology. (Contact details for the dietetic service can be found at the
end of this document). This includes certain previous cancer patients who may still require
ongoing ONS, years after treatment has completed (e.g. oesophagectomy/some head and
neck cancer patients with taste disturbances).

MUST scores may not be appropriate for oncology patients. The aim of the dietetic
intervention when a patient is receiving radiotherapy or chemotherapy is to try to prevent
weight loss to improve outcomes. A clear rationale for the prescription and follow up
arrangements will be included in requests to primary care. In case of query contact the
requesting dietitian.

Renal disease
Patients with renal disease requiring ONS should be referred to the local dietetic service.

Consideration of the amount of fluid, electrolytes and protein provided by ONS is essential
for Chronic Kidney Disease (CKD). Energy requirements for well individuals with CKD are 30
to 35kcal/kg/body weight (using ideal body weight in patients with a BMI <20kg/m2 or
>25kg/m2) which may be difficult to achieve without ONS. Aymes Shake should not be the
first line choice for CKD stages 4 and 5 (nor for patients on dialysis), unless advised by a
renal dietitian. Please provide body weight, eGFR, potassium, phosphate and calcium levels
on referral.

Palliative care

Patients in the final weeks of life are unlikely to benefit from an ONS prescription. Milky
drinks or over the counter supplements like Build Up, Complan, Foodlink, Nutriment or
Nurishment, can be suggested as alternatives.

Use of ONS in palliative care should be assessed on an individual basis. Appropriateness of
ONS will be dependent upon the patient’s status and their treatment plan. Emphasis should
always be on the enjoyment of nourishing food and drinks and maximising quality of life.

ONS may be appropriate for some patients in early palliative care. In early palliative care
the patient is diagnosed with a terminal disease but death is not imminent. Patients in early
palliative care may have months or years to live and may be undergoing palliative treatment
to improve quality of life. Therefore, if a patient’s nutritional intake and nutritional status is
compromised, ONS may be beneficial and may improve treatment outcomes.
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In late palliative care, the patient’s condition is likely deteriorating and they may be
experiencing increasing symptoms such as pain, nausea and reduced appetite. The main
aim of any intervention for these patients should be to maximise the quality of life. Patients
should be encouraged to eat and drink the foods that they enjoy and aggressive feeding is
unlikely to be appropriate, especially as this can cause distress and anxiety. ONS is unlikely
to improve nutritional status or prolong life in late palliative care. Referrals to dietitians are
therefore not recommended for these patients.

Diabetes

The food first approach is most important for diabetic patients. The dietary treatment of
malnutrition may require patients to have foods higher in fat, protein and sugar than is
usually recommended. For this reason, tighter monitoring of blood glucose levels is
recommended. It is desirable to keep the blood glucose levels in a reasonable range to
prevent undesirable side effects. Diabetes medications may need to be reviewed if oral
intake has changed significantly. Malnutrition risk should be reviewed with dietary advice to
optimise both nutritional status and diabetic control reflecting the diagnosis, prognosis and
degree of malnutrition. Food first is very important in treating diabetic patients prior to
initiation of ONS.

ONS (milk and savoury based) are appropriate for patients with diabetes however their blood
glucose levels may require careful monitoring with medication reviews provided as
appropriate. It is important to apply clinical Multidisciplinary Team (MDT) judgement to
ensure the individual’s risk of malnutrition and need for ONS is not overlooked. If ONS is
indicated, choose milky based products rather than juice based (due to lower glycaemic
index (Gl) value).

If milk and savoury ONS are not well tolerated, and concerns continue regarding increasing
risk of malnutrition; fruit juice based supplements may be provided. Juice based
supplements have a higher sugar content and therefore blood sugar levels should be
monitored closely.

People with diabetes can develop autonomic neuropathy which affects gut motility. It often
presents with cyclical vomiting and/or diarrhoea. Such patients may require small volume
ONS such as Ensure Compact in order to achieve maximum retention of nutrients.

Dysphagia and International Dysphagia Diet Standardisation Initiative (IDDSI)

Patients with suspected dysphagia should always be referred to the local speech and
language therapists (SALT) team for a full assessment on swallowing difficulties. At the
same time patients should also be referred to the local dietetics service for an assessment
on nutritional needs.

Please note: first line powdered ONS is contraindicated in patients with dysphagia, these
patients should be referred to the SALT team and local dietetics service. Clinicians should
ensure patients are prescribed appropriate ONS according to their IDDSI level and be aware
that IDDSI level can change dependant on temperature.

SALT Team Contact Details:

North Kent: https://northkentacs.nhs.uk/clinics-and-treatments/speech-language-therapy/
Medway: https://www.medwaycommunityhealthcare.nhs.uk/our-services/a-z-services/speech-and-
language-therapy

West and East Kent: https://www.kentcht.nhs.uk/service/adult-community-speech-and-language-

therapy/
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Inappropriate Prescribing of ONS

e Care homes should provide adequate quantities of good quality food so that the use
of unnecessary nutrition support is avoided. ONS should not be used as a substitute
for the provision of food. Suitable snacks, food fortification as well as homemade
milkshakes and smoothies and over the counter products can be used to improve the
nutritional intake of those at risk of malnutrition and help improve their quality of life.

e Patients who are discharged from hospital on ONS with no ongoing dietetic review
process in place will not automatically require ONS on prescription once home. They
may have required ONS whilst acutely unwell or recovering from surgery, but once
home and eating normally the need is negated. Therefore it is recommended that
ONS products are not prescribed following hospital discharge without
instruction on the discharge summary in line with the guideline. If ONS are
required, a switch to first line community products is recommended. Any
requests for alternatives should be clinically justified. Ensure care plan
available otherwise reassess MUST or post-discharge status for ONS need.

¢ Avoid prescribing less than the clinically effective dose of 2 sachets/bottles daily
which will provide 600-800kcals/day. Once daily prescribing provides amounts which
can be met with food fortification alone and will delay resolution of the problem.

o Patients with complex nutritional needs e.g. renal disease, liver disease, swallowing
problems, poorly controlled diabetes and gastrointestinal disorders may require
specialist products and should be under the care of hospital or community dietetic
services.

o ONS can present an aspiration risk to patients with swallowing problems. Patients
with dysphagia will require assessment by a Speech and Language Therapist before
ONS can be safely prescribed and before dietetic input.

e Patients with diabetes should not routinely be prescribed fruit juice based ONS i.e.
Ensure® Plus Juce. This is because these products have a higher glycaemic index,
and blood glucose levels will need monitoring, with possible changes required to
medication.

e For patients with pressure ulcers who are eating well and are not malnourished it
may be more appropriate to recommend an over the counter A-Z multivitamin and
mineral supplement once daily eg. Centrum®, Sanatogen® A-Z or supermarket
equivalent instead of ONS, in order to encourage wound healing. Prescribing ONS is
not always appropriate.

o Patients in the final days or weeks of life are unlikely to benefit from ONS.

e Patients who are substance misusers should not routinely be prescribed ONS unless
there is a clinical need, malnutrition and ACBS criteria met.

e Do not prescribe non-formulary ONS unless the product has been clinically
justified by a dietitian and the patient is under dietetic review
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Dietetic referral

Contact details for the dietetic service can be found below:

a) DGS HCP
Community Dietetic Service for Housebound and Care Home Patients
Address: Archery House, Bow Arrow Lane, Dartford, Kent, DA2 6PB
Telephone: 01322 622132
Email: dgn-tr.dgscommunitydietitians@nhs.net

Out-patient service at Darent Valley Hospital

Address: Darent Valley Hospital, Darenth Wood Road, Dartford, DA2 2DA
Telephone: 01322 428439

Email: dgn-tr.dietitianreferrals@nhs.net

b) West Kent HCP
Community Dietetic Service, Kent Community Health NHS Foundation Trust
Queen Victoria Memorial Hospital, King Edward Ave, Herne Bay CT6 6EB
West Kent: 0300 1230861
Email: kcht.centralisedappointmentteam@nhs.net

¢) Medway and Swale HCP
Department of Nutrition and Dietetics
Medway Community Healthcare
MCH House, Bailey Drive, Gillingham Business Park,
Gillingham, Kent ME8 0PZ
Telephone: 0300 123 3444
Email: medway.dietitians@nhs.net
https://www.medwaycommunityhealthcare.nhs.uk/our-services/a-z-services/nutrition-and-
dietetics

d) East Kent HCP
Community Dietetic Service, Kent Community Health NHS Foundation Trust
Queen Victoria Memorial Hospital, King Edward Ave, Herne Bay CT6 6EB
East Kent: 0300 1230861
Email: kcht.centralisedappointmentteam@nhs.net

References:

1. British Association for Parenteral and Enteral Nutrition http://www.bapen.org.uk/

2. PrescQIPP Guidelines for the appropriate prescribing of oral nutritional supplements
(ONS) for adults in primary care index (prescqipp.info)

3. Mims online. https://www.mims.co.uk/drugs/nutrition/tube-and-sip-feeding

4. Drug Tariff online. Borderline substances.
http://www.drugtariff.nhsbsa.nhs.uk/#/00548381-DA/DA00548373/Part%20XV%20-
%Z20Borderline%20Substances

5. National Institute of Clinical Excellence (NICE) Clinical Guidance 32 Nutrition support in
adults: Oral nutrition support, enteral tube feeding and parenteral nutrition
https://www.nice.org.uk/Guidance/CG32
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Prescribing Oral Nutritional Supplements (ONS) Quick Reference Guide

STEP 1: Assess nutritional sk

EMI Weight loss Acute illness
=20 score (io past 3-Gmonths) AMD has had or
18.5-20 score 1 =3% score 0 | likely mo nutritional intake
=185 score 2 5-10% score 1 for 5 days or more,
=10% score 2 seore 2
Total score 0 fo 6
MUST score MUST score 1 MUST score 2 or more
Low risk Medium risk High rigk
= Consider dietary advice if * Follow Steps 2, 3and 4 Refer to diefician
Cﬂﬂﬂﬂﬂd& St 21 . |+ FONSs considered. Fallow g5
3 ans T 5] preven = Em g. §, Al
potential malnutrition, aduise OTC purchase. Check ACES criteria
= Re-check MUST annually, {below) before cansidering
or maonthly if in care home. i ONS in the inferim.

= Ability to chew, dentsl or swallowing issuss .
= Impact of medication .
= Physical disability, irpogirment or symptoms .

STEP 2: Azzess cause of (or potential for) malnutrition {(eemples below)
Medical prognosis

Emvironrmental and social issues
Psychological issues

Substance or alcohol misuse

£ pain, vomiting, constipation, diarrhoea l

= Target weight or target weight gain or target .
BMlovergpanpd oftime.
= Wound or pressure wicer healing if mlewsnt .

«  Reducsd infections

STEP 3: Set treatment goal {examples balow)

Weight maintenance whers weight gain is
unrealistic or undesirshls

Fallz prevention or improved activities of daily

l, lving

*  Increase calories and protein in everyday fonds *

STEP 4: Offer Food First Advice
Care home should provide fortfied food,

snacks, homemads milkshakes/=moothies. Use
fortifying food cars plan.

*  Assess progress and review in one month

STEP 5: Prescribing ONS
*  Consider if MUST score 2 2 .
*  Check patient meets ACBS criteria .
({If ACBE criteria not met then suggest
homemade fooddrinks or buy QNS ower the .
cournber)

*  Follow the Kent and Medwsy Guidelines for

prescribing OME in sdults and the .
recornmended products list.

e
1* line — powdered products in placs.

OMS should b= prescribed fwice daily
For sip feeds initiate with starter packs to
identify preferences and any intolerances.

Prescribe as acute prescription.
Fwoid adding to repeat template unless a

reminder is added to review the patient.
Continue to encourage dietary intake.
*  Ensure review dataremindsr and care plan are

2™ line - oral sip feads *

*  This should form part of the general medication  *

review for the patient. .
*  Check the ONS care plan and individualised .
target. -

*  Recalculate MUST score if needsd. -

STEP &6: Reviewing and deprescribing ONS

Revisit distary advice.

Remove OMNS product from repeat.
If OME should continue,

Ensure ACBS criteria still met
Check there 5 3 review date’reminder for

patient.

ACBS criteria:
wShort bowel syndrome -Intractable malabsorption
*Pre-operative preparation of undemourished patients -Proven |BR:=Pastinial gastrectomy
=Dysphagia -Bowel fistulae -Disease related malnutrition
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Can be downloaded at https://www.malnutritionpathway.co.uk/library/pleaflet yellow.pdf

Your Guide To Making the Most of Your Food
Advice for patients and carers

This leaflet provides some simiple ideas on how you can get the maost nutrition from the food pou are eating.
If you have a medical condition, food allergies or issues with swallowing for which you have
received special dietary advice, the information in this leaflet may not be right for you.
Please discuss with your healthcare professional.

Little and Often Enviching your Food/Adding Extra Calories
+ Eating smaller +  Choose full fatffull
meals with snacks crearmy'with sugar
and nourishing foods rather than low
drirks in betwaan fat/low sugar types
may be best for you eg full fat yogurts,
v Try having drinks full cream milk
separately from = = Add chessear
meals, a5 the liguid = » ground nuts to
can fill you up - s0ups, mashed
el
+ Try having a pudding 8""3'{ ®ir potaioes,
: | . - i vegetables, pasta
ONCE Or twice & Ts dishes curries
day such as full fat )
yogurt, ice cream, + Lse h—'m’-'_'-
cake, custard, rice ﬂn:‘as&
pudding oil or
salad cream in
» Snacks in between sandwiches, on
meals can help you potaioes, yams
i eat more each day and salads.
*  Add extra
Snacks Ideas: butter,margarine
Sandwiches, fruit cake, or ghes to
nuts, Bormbay mix, vegetables,
crisps, cereals, soups, scrambled eggs
P " and bread

yogurts, finger foods.
(eg. sausage rolls,
scotch eggs, samosas),
toasted tea cakas with
butter, crackers and
cheesa, 10ast + Wpping
(2g. beans, scrambled
egg, butter), tinned fruit
in syrup

+  Add cream or
condensed milk to puddings

+  Add sugar, jam, honey or milk powder to
porridge, breskfast cereals or puddings

» Usecooking methods that add ol eg, frying
and if you roast or grill then brush gereroushy
with oil. Healthier options indude either
polyunsaturated oils (eg. sunflower, soya, com)
and monounsaturated oils (eg. olive, rapeseed)

ME: Viegan options (eg vegan cream, cheese, mayonnaiss, spreads) are svailable If you are following a vegan diet try
to include a range of plant based protein sowrces in your diet (eg tofy, beans, pulses, nuts)

@@3 NNNG WEBPNG “O“ BDA == RIF a poierisossacissen N -

- BRCIEFY

Nourishing Drinks

= Milk is full of goodness. To make fortified milk, mix 4 tablespoonfuls of
millk powder into & paste with seme milk and stir or whisk the mixture into
ane pint of milk. This can be used throughout the day indrinks, oncereals,
im sauces, to make custard

+  Using full eream milk (including fortfied milk) to make the following

dirinks is al=o & good idea;

- Hot chocolate or cocoa

- Coffee and cappuccines

- Malted drinks \\ '.

- Milkshakes or smoothies X

- Soya, rice, coconut, oat or almond can be used if
you have dietary intolerances or follow & vegan/
plant based diet. Lactose-free milk is atso available.

= Choose fruit juices and sugar containing squashes
+  Mutrition supplerment drinks (most often powdered)

are awailable from most pharmacies and supermarksts
as well a5 online and can be used between meals

Other Helpful Hints

= Eatfoods you fancy

= Try ot to miss or skip meals

+ Ready meals (frozen or tinned) are easy

= Add some frozen vegetables to make & mone
balanced meal

= It is useful to keep a store of some basic
fioods in case you are not able to get to
the shops eg long life milk, skimmed milk:
powder, tinned meat and fish, ready meals,
et chocolate, tinned or frozen fruit and
vegetables, cersals, biscuits L

= I preparing food is too much, why not consider meal delrvery services or ask friends and family for help
with shopping, preparing and cooking meals

» Ty to have company at meal imes, e g with a friend or family member or attend a local lunch dub

= [f food choice and quantity is limited take a *one-a-day multivitamin and mineral supplement™

= Infarmation on increasing the protein in your diet and high protein foods can be found at
hittps:/ fwww malnutritionpathe ay. co.uk/librar y/proteinid sas. pdf

= A little exercize of activity can help you feal hungry

= Hyouw are worried about weight loss you can check if you are losing too much weight, and are st risk of
becaming malnourished, by using a simple online sereening tool that has been created by the British
Association of Parenteral and Enteral Nutriton [BAPEN): httpss//www.malnutritionselfsereening.org

= I you hawe used some of the ideas in this l=aflet and have continued to lose weight unintentionally or are
eoncemed about your diet please see your GF who may refer you to a Dietitian.

20E1 (10 b Foviwaadd 2024] Fi fomhiaa inbosmraition on malnatrisen plascs vesit RS wese malrustritisnpatiy ok
oy s gl rals
Coats of producton of T kaflan widd et by o ofisticied el atonal gt 1o Maics
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Appendix 3 Oral Nutritional Supplement (ONS) Care Plan
Oral Nutritional Supplement (ONS) Care plan

DATE of review

Patient Details
*To complete on initiation of ONS*

If this is for a change in ONS choice then please enter details in the ‘Change of ONS’ section below.

Name:
DOB:
NHS No:
EMIS ref:
Gender:

Clinical information

MUST calculation:

BMI Weight loss Acute illness
>20 score 0 (in past 3-6months) AND has had or
18.5-20 score 1 <5% score 0 | likely no nutritional intake
<18.5 score 2 5-10% score 1 for 5 days or more,

>10% score 2 score 2
Current
weight (kg):
Current
height (m):
BMI (kg/m?):
MUST Score:

Food/fluid intake comments including current nutritional/clinical concerns with patient:

Rationale for initiating ONS:

Target outcome for patient:

Approved by: IMOC
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ONS Product 1 Details:
ONS Product:
Dose:
Flavour:
Monthly quantity:
Date of initiation:
Expected duration:
Review date:

To be reviewed by:
(role)

Any change to ONS choice will be stated in subsequent pages (ONS review section)

ONS Product 2 Details (if needed):
ONS Product:
Dose:
Flavour:
Monthly quantity:
Date of initiation:
Expected duration:
Review date:

To be reviewed by:
(role)

Any change to ONS choice will be stated in subsequent pages (ONS review section)

Other comments/Actions for GP (primary care):

Initiating clinician signature (if sent via generic email or via post):

Initiating clinician name:
Professional title/clinical role:

Date:

Approved by: IMOC
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Kent and Medway

*This form should be completed at regular intervals whilst the patient is on ONS*

Date:

BMI:

Weight:

MUST Score:

Food and fluid intake
comments:

ONS
Compliance/comments:

Plans for ONS above:
(continue, change or

stop) if change pls state new
product below

ONS product name:

Dose:
Flavour:

Target outcome:

(if different from targets
above)

Expected duration:

(if different from above)
Other comments
including any actions for
GP/Primary Care
clinician:

Reviewed by clinician:
(sign, name)

Clinical Role:

Next review date:

To be reviewed by:

are met:

... month review

... month review

... month review

¢ Food and fluid intake are satisfactory j.e. patient is eating more than half of their meals and managing to

drink an adequate amount of fluid (8 cups per day) AND

¢ The Body Mass Index is above 18.5kg/m?AND

* The patient has maintained their current weight for the last 2 months or is gaining weight.

When treatment goals are met, wean down patients and eventually discontinue prescriptions.

Ideally, review one month after discontinuation of ONS to ensure that there is no recurrence of the

precipitating problem. If the patient no longer meets ACBS criteria, or goals are met, but still wishes to take

ONS, suggest over the counter products e.g. Aymes®, Meritene®, Complan® or Nurishment®.

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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Appendix 4 Ordering ONS samples online

Trial packs can be ordered from the links below:

Foodlink Complete, Foodlink Complete Compact, Altraplen Energy, Altrajuce
(Nualtra) https://nualtra.com/get-samples

Aymes Shake, Aymes Shake Compact, Aymes Complete, Aymes Actajuce, Aymes
ActaSolve Smoothie: https://aymes.com/pages/aymes-sample-service

Ensure Plus Milkshake, Ensure Compact, Ensure plus juce (Abbott):
https://samples.nutrition.abbott/sample-order

Fresubin Energy, Fresubin Jucy (Fresenius Kabi): https://www.fresenius-
kabi.com/gb/products/fresubin-sample-form

Fortisip bottle, Fortisip Compact, Complan Shake, Fortijuce (Nutricia):
https://www.nutriciahcp.com/uploadedFiles/Main/Sub_sites/ONS_Site/ons/samples/O
NS Sample Order Form.pdf

Please note: This list is not exhaustive and links are correct at time of publication, for further
information on samples the manufacturer should be contacted.

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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Appendix 5 Oral Nutritional Supplement (ONS) Formulary Product Guide

NHS

Kent and Medway

Oral Nutritional Supplement (ONS) Formulary Product Guide

ONS should only be prescribed to patients where a ‘food first’ approach has failed and who meet at
least one of the Advisory Committee on Borderline Substances (ACBS) criteria.

See full guideline.
This list contains recommendations of ONS for use in primary care, ONS not listed on this guidance
should only be prescribed if recommended by a dietitian following assessment. Please seek dietetic

These should be mixed to manufacturer’s instructions. These products are not suitable as sole source of

advice for ONS prescribing in line with dysphagia recommendations

FIRST LINE — Powdered ONS

nutrition and should not be administered via a feeding tube.

Type of Product Name Flavours Energy/ Protein/ Unit Pack Volume/packs to
Product Available serve serve Size Size prescribe for 28
days

Milk Aymes Shake Banana, 383kcal 19g 57g 399g 57g Twice daily for

Based* (mixed with 200ml | chocolate, 28 days

PREFERRED | full fat milk) strawberry, Total Volume 3192g
vanilla, neutral No. of packs: 8x399g

Milk Ensure Shake Banana, 386kcal 17g 57g 399g 57g Twice daily for

Based® (mixed with 200ml | Chocolate 28 days

PREFERRED | full fat milk) Strawberry, Total Volume 3192g
Vanilla No. of packs: 8x399g

Milk Foodlink Complete | Banana, 383kcal 19g 57g 399g 57g Twice daily for

Based* (mixed with 200m! | chocolate, 28 days

PREFERRED | full fat milk) strawberry, Total Volume 3192g
vanilla, neutral No. of packs: 8x399g

Milk Complan® Shake Banana, 380kcal 16g 57g 399g 57g Twice daily for

Based* (mixed with 200ml | Chocolate, 28 days

PREFERRED | full fat milk) Strawberry, Total Volume 3192g
Vanilla, No. of packs: 8x399g
Original

Compact Aymes Shake Banana, 319kcal 12.4g 57g 399g 57g Twice daily for

o Compact (mixed chocolate, 28 days

(low with 100m/ full fat strawberry, Total Volume 3192g

volume) milk) vanilla, neutral No. of packs: 8x399g

Compact Foodlink Complete | Banana, 318kcal 15g 57g 399g 57g Twice daily for

HEE Compact (mixed chocolate, 28 days

(low with 100m! full fat | strawberry, Total Volume 3192g

volume) milk) vanilla, neutral No. of packs: 8x399g

Juice/Fruit | Aymes ActaSolve Mango, Peach, | 298kcal 11g 66g 462g 66g Twice daily for

based** Smoothie (mixed Pineapple, 28 days Total

(vegan, low | with 150ml water) Strawberry & Volume 3696g No.

lactose) cranberry of packs: 8x462g

Contraindications: dysphagia * limited dexterity & inability to prepare * cow’s milk allergy or intolerance (check company

ingredient will contain a small amount of lactose that is inherent to the milk-based ingredient.

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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SECOND LINE - Liquid (Ready to drink) ONS

Prescribe only if patient is likely to have difficulty preparing powdered ONS or has tried and not tolerated at
least 2 different powdered ONS products or has clinical contraindications to powdered ONS.

Milkshake style is the preferred choice - if patient can tolerate milky drinks. Suitable for people with diabetes.

If patient cannot tolerate milky drinks, prescribe Juice style (these may contain less protein and calaries than
milk based ONS). Caution: patients with diabetes should not routinely be prescribed fruit juice based ONS due

required to medication.

Type of Product Name | Flavours Available Energy/ | Protein/ | Unit Pack Volume/packs to
Product serve serve Size Size prescribe for 28 days
Milkshake | Aymes Vanilla, Strawberry, 300kcal | 12g 200ml | 800ml | 200ml Twice daily for 28
Style Complete Banana, days
Chocolate Total Volume: 11,200ml
No. of packs: 14x800ml
Milkshake | Ensure Plus Banana, Chocolate, 300kcal | 13g 200ml | 800ml | 200ml Twice daily for 28
Style Coffee, days
Fruits of the forest, Total Volume: 11,200ml
Neutral, No. of packs: 14x800ml
Peach, Raspberry,
Strawberry, Vanilla
Milkshake | Fortisip Bottle Banana, chocolate, 300kcal | 12g 200ml | 800ml | 200ml Twice daily for 28
Style Strawberry, Vanilla, days
Neutral, Total Volume: 11,200ml
Orange, Caramel, No. of packs: 14x800ml
Tropical
Milkshake | Altraplen Banana, Chocolate, 300kcal | 12g 200ml | 800ml | 200ml Twice daily for 28
Style Energy Strawberry, Vanilla days
Total Volume: 11,200ml
No. of packs: 14x800ml
Milkshake | Fresubin Banana, Blackcurrant, 300kcal | 11g 200ml | 800ml | 200ml Twice daily for 28
Style Energy Cappuccino, days
Chocolate™®, Total Volume: 11,200ml
Lemon, Neutral, No. of packs: 14x800ml
Strawberry,
Tropical fruits, Vanilla
Milkshake | Altraplen Banana, Hazel 300kcal | 12g 125ml | 500ml | 125ml Twice daily for 28
Style Compact chocolate, days
Compact Strawberry, Vanilla Total Volume: 7000ml
(low No. of packs: 14x500ml
volume)
Milkshake | Ensure Banana, Café late, 300kcal | 13g 125ml | 500ml | 125ml Twice daily for 28
Style Compact Strawberry, Vanilla days
Compact Total Volume: 7000ml
(low No. of packs: 14x500ml
volume)
Milkshake | Fortisip Banana, chocolate, 300kcal | 12g 125ml | 500ml | 125ml Twice daily for 28
Style Compact strawberry, days
Compact vanilla, fruits of Total Volume: 7000ml
(low the forest, apricot, No. of packs: 14x500ml
volume) mocha

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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Type of Product Name Flavours Available Energy/ | Protein/ | Unit Pack Volume/packs to
Product serve serve Size Size prescribe for 28 days
Juice Style | Altrajuce Apple, blackcurrant, | 300kcal | 7.8g 200ml | 800ml 200ml Twice daily for 28
orange, days
strawberry Total Volume: 11,200ml
No. of packs: 14x800ml
Juice Style | Aymes Actajuce | Apple, Orange, 300kcal | 11g 200ml | 800ml 200ml Twice daily for 28
Cranberry days
& Raspberry, Mango Total Volume: 11,200ml
& No. of packs: 14x800ml
Passionfruit
Juice Style | Ensure Plus Apple, Fruit punch, 330kcal | 11g 220ml | 1100ml 220ml twice daily for 28
Juce Lemon days
& lime, Orange, Total volume: 12320ml
Peach, No of packs: 11 x 220ml
Strawberry
Juice Style | Fresubin Jucy Apple, Orange, 300kcal | 8g 200ml | 800ml 200m| Twice daily for 28
Drink Pineapple, days
Blackcurrant, Cherry Total Volume: 11,200ml
No. of packs: 14x800ml
Juice Style | Fortijuce Strawberry, Apple, 300kcal | 8g 200ml | 800ml 200m| Twice daily for 28
Orange, days
Forest fruits, Lemon, Total Volume: 11,200ml
Tropical, No. of packs: 14x800ml
Blackcurrant

Special consideration need to be taken when prescribing ONS in certain patients (patients discharged from
hospital, nursing/care home patients, substance misuse, renal, oncology, diabetes, palliative care) further
information can be found in the full guideline.

For allergen advise on all products listed above please refer to the manufacturer for the latest information.

Adapted from South East London Integrated Medicines Optimisation Committee (SEL IMOC).

Approved by: IMOC
Approval Date: August 2023
Review Date: August 2025
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GI-health is our passion™

Impact of C. Difficile Infections and Management Update
Venue- MS Teams (Virtual)
2nd May 2024

13:00 | 13:05 | Claire Manning Welcome and Introduction
Medicines Optimisation
Pharmacist, Kent &
Medway ICB
13:05 | 13:30 | Dr. Gracia Sluga Current challenge of rising cases of
Consultant Microbiologist | Clostridioides difficile infections
Maidstone & Tunbridge across Kent & Medway ICB
Wells HT
13:30 | 14:00 | Jane Freeman See the management of your
Associate Professor of Clostridioides difficile patient
Clinical Microbiology differently - Impact of Clostridioides
University of Leeds difficile on patient’s quality of life
14:00 | 14:45 | Prof. Mark Wilcox Management of C. Difficile
Consultant Microbiologist | Infections
and Head of Research
and Development in
Microbiology Leeds
Teaching Hospitals
14:45 | 15:00 | All HCP’s attending the Q & A and Close

meeting

Tillotts products will be discussed at this meeting.
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Fidaxomicin 200 mg film-coated tablets & 40 mg/ml granules for oral suspension -

Prescribing Information

For full prescribing information, please refer to the Summary of
Product Characteristics (SPC).

Presentation: Film-coated tablets containing 200 mg fidaxomicin.
Granules for oral suspension, each ml of oral suspension contains 40
mg of fidaxomicin when reconstituted with water.

Indications: Treatment of Clostridioides difficile infections (CDI),
also known as C. difficile associated diarrhoea (CDAD), in adults and
paediatric patients with a bodyweight of at least 12.5kg (film-coated
tablets), in adults and paediatric patients from birth to < 18 years of
age (granules for oral suspension). Consideration should be given to
official guidelines on the appropriate use of antibacterial agents.
Posology and method of administration: Film-coated tablets:
Adults and elderly (=265 years of age): Standard dosing; The
recommended dose is 200 mg (one tablet) administered twice daily
(once every 12 hours) for 10 days. Extended-pulsed dosing;
Fidaxomicin 200 mg tablets should be administered twice daily for
days 1-5 (no intake of a tablet on day 6) then once daily on alternate
days for days 7-25. If a dose has been forgotten, the missed dose
should be taken as soon as possible or, if it's nearly time for the next
dose, the tablet should be skipped altogether. Special populations:
Renal impairment: Use with caution in patients with severe renal
impairment. Hepatic impairment: Use with caution in patients with
moderate to severe hepatic impairment. Paediatric population: The
recommended dose in paediatric patients weighing at least 12.5 kg
is 200 mg administered twice daily (once every 12 hours) for 10
days. Fidaxomicin is intended for oral use. Tablets should be
swallowed whole with water and can be taken with or without food.
Granules for oral suspension: Adults: The recommended dose is 200
mg (5 ml) administered twice daily (once every 12 hours) for 10
days. Special populations: Renal impairment: Use with caution in
patients with severe renal impairment. Hepatic impairment: Use with
caution in patients with moderate to severe hepatic impairment.
Paediatric population: For appropriate dosing in the paediatric
population, granules for oral suspension or film-coated tablets may
be used. The recommended dose in paediatric patients weighing at
least 12.5 kg is 200 mg (5ml oral suspension) administered twice
daily (once every 12 hours) for 10 days. The recommended dose of
the oral suspension in paediatric patients, by body weight, to be
administered twice daily (once every 12 hours) for 10 days, is
presented in tabular format in the SPC. Fidaxomicin is intended for
oral use by ingestion or via an enteral feeding tube using a syringe,
if necessary. The oral suspension can be taken with or without food.
Instructions for reconstitution and administration are provided in the
SPC. Contraindications: Hypersensitivity to the active substance or
to any of the excipients. Special warnings and precautions for
use: Hypersensitivity reactions including severe angioedema have
been reported. If a severe allergic reaction occurs during treatment
with fidaxomicin, the medicinal product should be discontinued and
appropriate measures taken. Use with caution in patients with a
known macrolides allergy. Use with caution in patients with severe
renal impairment or moderate to severe hepatic impairment. Use
with caution in patients with pseudomembranous colitis, fulminant or
life threatening CDI. Co- administration of potent P-glycoprotein (p-
gp) inhibitors such as cyclosporine, ketoconazole, erythromycin,
clarithromycin, verapamil, dronedarone and amiodarone is not
recommended. Granules for oral suspension only: Contains <1mmol
sodium per 5ml suspension, and are essentially sodium free. Only
one paediatric patient below 6 months of age and no patients with a
body weight below 4kg have been exposed to fidaxomicin in clinical
trials therefore, fidaxomicin should be used with caution in these
patients. Testing for C. difficile colonisation or toxin is not
recommended in children <1yr due to high rate of asymptomatic
colonisation unless severe diarrhoea is present in infants with risk
factors for stasis.

PU0O1677

Contains sodium benzoate, which may increase jaundice in
newborn babies. Interactions: Fidaxomicin is a substrate of P-
gp and co-administration of single doses of the P-gp inhibitor
cyclosporine A and fidaxomicin in healthy volunteers, resulted in
an increase in the Cmax and AUC of fidaxomicin and its main
active metabolite OP 1118. As the clinical relevance of this
increase in exposure is unclear, co-administration of potent
inhibitors of P-gp, such as cyclosporine, ketoconazole,
erythromycin, clarithromycin, verapamil, dronedarone and
amiodarone is not recommended. Fidaxomicin may be a mild to
moderate inhibitor of intestinal P-gp. Fidaxomicin (200 mg twice
daily) had a small but not clinically relevant effect on digoxin
exposure. However, a larger effect on P-gp substrates with lower
bioavailability more sensitive to intestinal P-gp inhibition such as
dabigatran etexilat cannot be excluded. Fidaxomicin has no
clinically significant effect on the exposure of rosuvastatin.
Interaction studies have only been performed in adults. Fertility,
pregnancy and lactation: There are no data available from the
use of fidaxomicin in pregnant women. It is preferable to avoid
the use of fidaxomicin during pregnancy. It is unknown whether
fidaxomicin and its metabolites are excreted in human milk. A
decision must be made whether to discontinue

breast-feeding or to discontinue/abstain from fidaxomicin
therapy, taking into account the benefit of breast-feeding for the
child and the benefit of therapy for the woman. Fidaxomicin had
no effects on fertility when evaluated in rats. Undesirable
effects: Common: vomiting, nausea, constipation. Uncommon:
rash, pruritus, decreased appetite, dizziness, headache,
dysgeusia, abdominal distention, flatulence, dry mouth. Not
known: hypersensitivity reactions (angioedema, dyspnea).
Description of selected adverse reactions: Acute hypersensitivity
reactions, such as

angioedema and dyspnea, have been reported during post-
marketing. The safety and efficacy of fidaxomicin was evaluated
in 136 patients from birth to less than 18 years of age.
Frequency, type and severity of adverse reactions in children are
expected to be the same as in adults. In addition to the ADRs
shown above, two cases of urticaria were reported.

Package quantities and Basic NHS Cost: Fiim-coated tablets:
200 mg x 20 Tablet: £1,350.00. Granules for oral suspension: 1
bottle containing 7.7g granules: £1,350.00.

Legal Classification: POM.

Marketing Authorisation numbers: Film-coated tablets: PLGB
36633/0015 (GB) and EU/1/11/733/003-004 (NI).

Granules for oral suspension: PLGB 36633/0016 (GB) and
EU/1/11/733/005 (NI).

Marketing Authorisation Holder: Tillotts Pharma UK Ltd, The
Larbourne Suite, The Stables, Wellingore Hall, Wellingore,
Lincolnshire, LN5 OHX, UK.

Fidaxomicin is a trademark. © 2022 Tillotts Pharma UK Ltd.
Further Information is available from the Marketing Authorisation
Holder.

Date of Preparation of Prescribing Information: January 2023.

Adverse events should be reported. Reporting forms
and information can be found at
https://yellowcard.mhra.gov.uk. Adverse events
should also be reported to Tillotts Pharma UK Ltd.
(address as above) Tel: 01522 813500.
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